
Date received: 15/02/16

Date of issue: 19/02/16

Report consists of 2 test reports.

Sample name: WOLFGANG METAL  

SAMPLE N° 208918 

List performed tests: 
1. Leg strength test - Side application ANSI-BIFMA X5.1-2011/18 
2. Backrest strength test - Static ANSI-BIFMA X5.1-2011/6 
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Defects before testing: None

Overall dimensions: 550 x 520 x 790 (h) mm 
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Sample name: WOLFGANG METAL  

Leg strength test - Side application ANSI-BIFMA X5.1-2011/18
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Test results:

Applied
load

N

Load
application points

mm

Time of
application

minutes
RemarksLeg

Front leg 334 38 from the bottom 
and 25 from the edge 1 No defects

Rear leg 334 38 from the bottom 
and 25 from the edge 1 No defects

Leg
Applied

load
N

Load
application points

mm

Time of
application

minutes
Remarks

Front leg 503 38 from the bottom 
and 25 from the edge 1 No defects

Rear leg 503 38 from the bottom 
and 25 from the edge 1 No defects

Test passed 
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Backrest strength test - Static ANSI-BIFMA X5.1-2011/6
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Type of chair:  Type III

Remarks

Test results:

Time of 
application
(minutes)

Back load
N

667 1 No defects

1.112 1 A deformation of the back rest has been noticed
(see page 2/2).

Test passed
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